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Electrical Express Train (High Speed-Rail) Project
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Hunches included 45.8850 0.833 55.084 3 walls section 1 1
Hunches included 70.7520 0.88 80.4 3a walls section 1 2
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0.631 0.1 6.31 3 slab sec 1 (expantion joint) 2
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TEST RESULTS iy STOMNGE -
Ekf-?F_---. WSRO AT
Green Line
Location Name Contractor Company Designer Company
Matrowh Express Station Egypt stone Koor Consultant enginears
bssued by . - i | Date Designation
P Eng-Mostafa — N 16-03-2024
Mahmoud Wes |5
Contractor Eps-TRF-18 Revision
Reference
Mame Sign X I IR ET
Received by ER J = 2 e LY L ol
P =t \S 5 2\ pE

NE: Package 1 Only iPackage 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test

Comperssion test of cubes for raft culvert {5644613) for quantity 238 m3,

Location of Test

Concreto Ready mix lab

Iterm | Specification Test Requirement | Test Result Attachment | Remarks
1 E.ET Compression Concreto Ready mix pass f
after 7 days report E>RY i
F
3
4
5
| Comments by: Comments by:
APPROVAL STATUS
_ Organisation Hame Sign o i Drate A-AWC-R
Contractor Eng-Mostafa Mahmoud | li"ﬁ?-:' EE? 1e-03-2024 B
e
Designer A,
GARB *
Employers N h— F T A
Representative = ] ) A \Jl;‘?’ /Y

¥ Aignment [ Bridges; Cubsert Ondy

&= Approved; AW Cs &pprowed with Cammients; R- Bepcted

Filir TRF Tast Ragill Fomm Rey 0723-1

Pap= 1cfl



DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE SPECIMENS

leLienT
leroOTECT S ,ﬂ"ﬁﬁ“ Cement Canten/Type oPC
[CONSULTANT | e STRUCTURE TYPE : 5T o fades

DATE OF CASTING : 2024/08/00 SPECIFIED STRENGTH 400 kg/em

URED QUANTTIY : NO. OF SAMPLES MADE

ARGET SLUMP REF NO.

Date of Test I
I.ﬁ.ge of Test { Drays | 7
}Uluial. Corditien at Testing MOIST
Shape OF Specimen Cube
verage Dmension (mim) 150" 150°% 1.50
ISperirnm Reference T 1 2 ] 4 5 L 7 8 g
Weight [ i) BaT2 B4l5 B460 B2vl 45 8467 BAlh B41S H4E]
IDcn.uit]r { Ton/ms] | 2481 2404 2.507 2451 2443 | 2500 | 2464 | 2400 2.513
IFliiunr Laoad [ kM) 245 1023 1057 1045 1085 1061 1087 101 1057
|comp. serength (Rg/em) | 401 | 468 | 479 | 496 | 492 | 481 | 470 | 472 | 479
Drave of Test ﬁ'm
e of Test { Dhays ) pie]
[Mivist. Condition at Testing MOIST
lshape OF Specimen Cube
Average Dimension (mm) 150 150 150
[(specimen Heference 1 2 ! 4 & fi 7 B g
Weight {g RE253 RASD B52A HAGR B2 B546 HASE Bas4 BE6D
Hnemiq,- [ Ton/ma) | 2481 2404 2507 2.451 443 | RSO | BG4 | 493 B513
[Faiture Load (kn) | 1248 | 1zem | nios | oamr | 107 | 1185 | nze | iz | oamm
lconp. Serengih kg/eme) | 5651 556 | 541 | 551 | 487 | 598 | 582 | 851 558 -
Average 3 Days Reference 1 QLC.Fld-issue: 1 -Pages:1

Average T Days 470

Average 28 Days 540

emarks ;.

Specified Loading Rate Range = 4.5kN/5 to 5.0 kN/S ar {5.8KN/5)
QC Engineer

Mchamed Abdeliader




SUBMISSION of S EGVPT B A
ST ST STONE o
:==!_1ﬁ_ﬁ., i ST rD i 18 ELm e
Green Line
Location Name Contractor Company Designer Company
Matrouh Express Station Egypt stone Moor Consultant enginears
Mams Sign Cate Designation
';“:‘:"L_ Eng-Mostafa __ |G- A . | 6042024
i Kahmoed Anel L gl
Contractar Egs-TRF-1% Revizian
Referenca
Mame Sign A e oo | [ vr | HE | MM
Received by ER T o TRF . =
A7) ~7 1S B [24]11 |6
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Comperssion test of cubes for raft culvert (564+613) for quantity 238 m3.
Location of Test Concreto Ready mix lab
tem | Specification | Test Requirement | Test Result Attachment | Remarks
1 EET Comprassion Concreto Ready mix pass . |
after 28 days report - %
s
3
4
5
Comments by; Commients by
APPROVAL STATUS
Orrpandsation Mams Sign Date AAWC-R
| T, |
Contractor Eng-Mostafa Mahmoud —4 Yo r&u—:‘t 042024 A
S|
Designer A
GARE *
Em.p|mm; = '\___ ——
Representative f‘r"}- _2 B \ S5¢ S.":I 4 Il‘
* abgnmant  Bridgas: Cubeert Oinky e A= Appreved; AWCs Approved with Commants; Rs fajesied

File: TRF Tast Bemalt Forrn Rey 0728-1 Page 1ol 1



Pl i gl oy
Hﬁ*“ﬁt“ Cement Conten/ Type : OrC
! pan STRUCTURE TYFE : 5T oo dadeas
240309 SPECIFIED STRENGTH 400 kg'om?
URED QUANTTTY : MO OF SAMPLES MADE
REF NO».
Date of Texr 1678/ 202 4
Ape of Test { Days ) 7
Maoist. Condition at Testing MOIST
Shape OF Specimen Cube
Average DNimension {mm) 150" 150150
fSpecimen Reference 1 2 B 4 [ & 7 B 0
Weight (&) R372 8418 B460 | 8371 | B245 | B447 | BS16 | B4IS | B8]
IP-EEI!iI.‘jI' [ Ton/ms) | Z481 2499 2507 2.451 448 | 2500 | R464 | 2498 L.51%
[Faiture Load (k) | 85 1 | 1057 | 1005 | 1085 | 1e61 | 107 | 1041 | 1087
[camp. Strengih (Kg/em®) | 401 | 468 | 479 | 496 | 492 | 481 | 470 | 472 | 479
o —
Date of Teut T
Age of Test [ Dhays | a8
Lwiut. Condition at Testing MOIST
Shape O Specimen Cube
Average Dimension (mm) 1507 150° 150
— = B
nﬁpﬂ:ln‘un Heference 1 b4 3 4 5 & 7 i o
hvcigh: (g 8253 BasY 5523 | Ba6A | 8290 | 8546 | 8as6 | s3s4 | ase0
I.Dl:ru-lt]' {Ton/ma) | 2481 | 2494 | 2507 | 2451 | 2448 | 2500 | 2464 | 2408 | 2518
allure Load { kM) 1248 1228 1195 1217 1074 1155 1174 1217 1221
51 K/ . = 487 | 523 | ; /
,;m rength (Kg/cm®) | 565 | 5_55 S41 | 551 | 487 | 523 | 532 | 551 | 553
(Average 3 Days Reference : QLC Fl4-jssne:l-Pages:1 _
Aveinge 2D 470 LG=RET g & 10
— | Ml . L
Average 28 Days 540 £ G
. i
— € N |
Sy - ¥
Q1 Engineer
Mobamed Abdelkader




SUBMISSION of . EWf B A
TEST RESULTS [ ST 0N E
Green Line
Lecation Mame Contractor Company Designer Company
Matrouh Express Station Egypt stone Moor Consultant engineers
Mame Sign Date Designation
2:;‘:;; Eng-taatafa = ~ai 2704-2024
Mahmaoud bR s T
Contractor Egs-TRF-16 Revislon
Relarence
MNarme Sign L L, Do | MM | o | HHO| e
Received by ER ) - e THF =
A - SIS P4 |o3
NEL: Fﬂ:kﬂ! 1 Only {Packages 2 via Aponex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Comperssion test of cubes for wall culvert {564+613) for quantity 85 m3.
Location of Test Concreto Ready mix lab
lten | Specification Test Requirement | Test Result Attachment | Remarks
1 EET Compression Concreto Ready mix pass Py ]"“
after 7 days report )
2
3
4
]
Comments by Comments by:
APPROVAL STATUS
 Organisation | Name Sign Date A-AWC-R
Contractor Eng-Mostala Mahmoud 2704-2024 A
Designer A
GARB *
Employers | - L P T r
Representative "'h}' iz il 15(5 (14 H

'.r-ﬂru'nnrrl  Bridges: Cudvert Only

#ia bppresend; AWE= Approwed weth Comments; R Befached

Fike: TRF Texi Hesult Form Rew 07231

Paga 3ol ]



DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE SPECIMENS

Test Stan . .
S—
IE[[E;"‘;T : s Sl SAMPLED BY
lprOTECT : e Cement Conten/Type : OPC
[CONSULTANT | agee STRUCTURE TYPE : BT fia dadeas
TE OF CASTING - 2024/04/20 SPECIFIED STRENGTH 1 400 kgem?
POURED QUANTITY : mi N OF SAMPLES MADE
TARGET SLUMP REF NO.
%Tut G420 N |
Age of Test { Days ) 7
Moist. Condition at Testing MOIST
[Shape OF Specimen Cube
Average Dimension (mim) LEF 150" 150
Specimen :leferEM't 1 2 a 4 5 g 6 7 B L
Wieight () 8266 | 8295 | 8280 | 8805 | R0 | B®4l | Bi40 | B153 | BIRS
iDensity (Ton/ms) | 2440 | 2.458 2.458 | 2461 | 2456 | 2442 | 2412 | B416 | 2425
Failure Load (KN} | o o83 s ges | 885 | 960 | 871 | 872 | 895
{Cump. Stren fom® “1 445 1 419 - 1 435 | 395 - 4
u.: of nj:"h'm! e ' = Wﬂl —
Age of Test { Days | 28
[mu:. Comdition at Testing MOIST
khlpﬂ OF Specimen Cube
[Average Dimension (mm) 150°150° 150
fspecimen Reference 1 ] 3 4 5 G 7 B 9
Weight {E)
[Densicy { Ton/m3)
[Faiture Load ( k)
omp. Strength (Rgdem®)
I:_'l.'gr.lge 4 Days -1 Reference : Q.C.Fldisweit Pagess]
Average 7 Days 410
Average 28 Days ]
z |
QC Engiseer
Mohamed AbdeBader I

l Bagatiaylal




